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CERTIFICATE NO.: E200704-0086-001171(5001422)
A E w3

COMMODITY E.R.W STEEL PIPE

A E T2

SPECEFICATION

API 5LB PSL1/ASTM A53B(2005)

HEAD OFFICE ;

MILL'S QUALITY
CERTIFICATE

SeéAH SeAH Steel Corp.
(F)M Of Ml T

BONGNAE-DONG 1GA, JUNG-GU, SEOUL,

KOREA

POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

I = S

DATE OF ISSUE 2007.03.30

A% A H =z

L/C No. (P/0 No.) : 47LI1-B82946-TLIY(1103049204)
Rl 7] 2

CUSTOMER DUFERCO SA

TR

SHIPPER SEAH STEEL CORPORATION

HEAT NO. T%YP%} H B A, & ¥ % QUANTITY ) o
NO. | (BATCH N0.) ORDER SIZE £ & % 7 o 20U REMARK
¥l PCS TOTAL LENGTH WEIGHT
A 10" X050 "  X6.120 N 53 324.360 ¥ 26,452 | * DESCRIPTLION OF GOODS :
ey 1,408.552MT (+/- 10 PCT) CARBON STEEL PIPES WELDED / ASTM A53 B
10 |(sHH2121010)| BBE 18" X0.250 " X 6.120 M 35 214.200 M 15.233 | * STEEL GRADE : ASTM A53 B
SP73958
11)(sHH2151060)| BBE T X 0.250 " X 6.120 M 7 42.840 N 3.047
2
12 (ngfzzgﬁgm) BBE 18 " X037 " X6.120 M 21 128.520 M 13.474
TMPACT
HYDROSTATIC [ N |[VD[F|s|c|ru|B|D|c|F|F|RF| zINC coaTING TENSILE TEST
TEST -lrrfo|a|{olealE|R|R|L|L[EL TEST SIMCL RSP EiR (Gage Length : 50mm) {‘%’? e T
D(sM|A|lo|M|sG|N[T|U|A]A|lVaA
HEAT NO 10sce] R| o |[VE|T|C|R[IN[DIF[S|RINJET D D | TENSILE| VIELD | B.L |ENE-|SHEAR, TEST | MEHT | - LINING
Sec | 5 5
AN[T|K DE{T|T|H|I|G]|RT|WEIGHT OF c |si| Mn | P |s [culni|cr|Mo|V [cEQ - -
NO. | (BATCH NO.) & LS| Elut|n N | E| S E [ZINC CoaT % 5 1 | STRENGTH| STRENGTH] "~ | RGY |AREA _
o S Al G G EN = I |
psi Ei&o I M LA I c.slak) 9 ol2l20203 . 7 T§é§§ i
2 N N of M N . : Eiid
*2 G N |causs| =3 G x4 | *5 | =6 7 g [s9 Pt PSI 110 Jlould % *11
7z 30 MAX | 26 120 | 30 | 30 |40{40}40| 15|80
SPEC MIN 60000 | 35000
9| SB60953 1950 [6|G| 6 |6 G o [wr[1] 75 [1z2] e
(SHH2071010) P l1z| 1| 76 [1a| 9 |1|afa|m{mR| |[T| 72250 | 45370 | 42 G
P l16| 1| 76 [12|10|1|1|a|mlmR| |W[| 71543
10| SP73826 580 |6|G| 6 |G G H{13| 1|67 |15]7
(SHH2121010) 1P {13| 2|67 |15{5|2f{1|1|mR|mR| |T| 65850 | 42050 | 42 G
P 142 %8 ~o-1TR{3 | 2 |TR|TR| | W| 66092
11| sP73958 580 |6|G| G |a G | Hija)®| 63 }12] 5 i
(SHH2121060) 4L p [13]1[63 |10f4|2]|1]1|m|1 T| 66700 | 44370 | 41 G
P |14|R| 63 {13|5 |2|1|1|®RITR} [W]| 66139
12| €720266 880s kGG | «Gdb G nH|s|2|84fa]|7
(SHH2122040) p l18| 3|84 |15]6|2|2]2]1]1 T| 72530 | 50920 | 47 G
P |19| 1|83 |12]62]|2]|2]|1 w| 73108
N 1~ 212 ¢ %
0 |Refer To The Attached H
T | Section Designation E
E R
: < WE _HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIRERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

7. E.KIM




